
VENTRICULAR TACHYCARDIA


(UNCONSCIOUS PATIENT)





Refer to Ventricular Tachycardia


(conscious Patient) Algorithm





Patient Conscious?





YES





NO





Pulse Present?





YES





1. Oxygen


2. IV,NS,TKO





NO





Refer to Ventricular Fibrillation/Pulseless


Ventricular Tachycardia


Algorithm





Monophasic Defibrillator:


Synchronized Cardioversion at 100Joules


(Repeat attempts at 200J, 300J, then 360J


if no rhythm change)





Biphasic Defibrillator


Synchronized Cardioversion at manufacture’s recommended initial energy setting (Repeat attempts with escalating energy settings as recommended per device settings if no rhythm change)





C





Ventricular Tachycardia


Suppressed?





YES





NO





1. Intubate, if  Patient unable to Maintain Airway


2. Lidocaine, 1mg/kg, IV


3. Synchronized Cardiovert @360J,


    or Mono/Biphasic Energy Setting 


    Previously Successful





Ventricular Tachycardia


Suppressed?





NO





YES





Lidocaine, 2mg/min,IV





Lidocaine, 1mg/kg, IV


Lidocaine, 2mg/min,IV





Alternate Lidocaine, 0.5mg/kg, IV & Synchronized


Cardioversion until lidocaine, 3mg/kg, IV given





Ventricular Tachycardia


Suppressed?





NO





Consider alternative


Antiarrhythmic**


And continue synchronized cardioversion





Ventricular Tachycardia


Suppressed?





NO





Continue to 


Monitor & Transport





Lidocaine, 2mg/min,IV





YES





Refer to


Appropriate


Algorithm





YES





** Reference: Alternative Antiarrhythmic Medications





Amiodarone: 150mg over 10min. followed by an infusion of 1mg/min. Supplementary infusions of 150mg may be repeated as necessary for refractory or recurrent arrhythmias.





Maintenece infusion of successful antiarrhythmic








ADVANCED


SKILLS


ONLY








ADVANCED


SKILLS


ONLY








